
Using a hybrid modelling approach for high time-resolution prediction of 
influent orthophosphate load in a water resource recovery facility

Christoffer Wärff a,b,* , Bengt Carlsson c, Magnus Arnell a,b , Federico Micolucci d ,  
Oscar Samuelsson e , Ulf Jeppsson a

a Division of Industrial Electrical Engineering and Automation (IEA), Department of Biomedical Engineering, Lund University, P.O. Box 118, SE-22100, Lund, Sweden
b RISE Research Institutes of Sweden AB, Gibraltargatan 35, SE-41279, Gothenburg, Sweden
c Division of Systems and Control, Department of Information Technology, Uppsala University, PO Box 337, SE-75105, Uppsala, Sweden
d Nordvästra Skånes Vatten och Avlopp, PO Box 2022, SE-25002, Helsingborg, Sweden
[...]
processes during wet weather conditions (with separate processes for 
different sizes of rain events). It was used by Daneshgar et al. (2024)
during development of a digital twin for the WRRF in Eindhoven, The 
Netherlands, where influent data for the twin was generated with 2-hour 
time-resolution. Langeveld et al. (2017) showed that this approach can 
be effective to augment measurements and replace faulty sensor data, 
but it still requires extensive influent measurements during dry and wet 
weather events to capture the relevant dynamics.

Alex (2024) developed a Category 2 method (extending the work of 
Langergraber et al. (2008)) to estimate influent concentration variations 
using only high time-resolution flow measurements and typical routine 
WRRF data (i.e., influent daily composite samples). The method divides 
the influent wastewater into categories with different characteristics and 
use Fourier series to describe periodic patterns. The method was shown 
to accurately reproduce high frequency influent data by combining the 
calibrated influent model with daily composite samples, for both dry 
weather and wet weather events. It does, however, require daily com
posite samples for all days where the high-resolution data should be 
generated. For days where this is not available (most plants do not do 
this every day), the method requires assumptions of the load.

Gernaey et al. (2011) presented a phenomenological model-based 
method (Category 3) using generation of wastewater flow and 
pollutant loads from households and industries and incorporating rain
fall and sewer transport processes to generate realistic influent con
centration variations. The model was used to generate influent data for 
the Benchmark Simulation Model No 2 (Jeppsson et al., 2007) but could 
also be adapted for use in a real plant. Compared to the other methods to 
generate influent data, this approach potentially requires a more sub
stantial effort due to the need to model the sewer system in greater 
detail. The lack of detailed information of household and industry 
wastewater discharges also limits the accuracy of the results.

For Category 4, pure data driven methods, such as different machine 
learning models (e.g., long short-term memory (LSTM) models), have 
also been used to generate influent data with high frequency (Li and 
Vanrolleghem, 2022a, 2022b). However, they require long time-series 

of training data, which is not always required by the other mentioned 
methods. To overcome this data requirement, recent publications have 
showcased a hybrid modelling approach to generate influent data, 
where a mechanistic model of a process is combined with measurements 
of the effluent from the process. The influent concentration is then 
iterated and optimised until the model output matches the measured 
data. Johnson et al. (2021) used this approach to estimate high fre
quency influent ammonium nitrogen data based on a process model of a 
primary clarifier and measured data from the primary effluent. By 
combining the optimised concentration data with typical ratios between 
measured influent compounds, a full influent dataset could be con
structed for a digital twin model. This concept was further developed by 
Johnson et al. (2024) to include also the activated sludge reactors in the 
process model and optimising the influent Total Kjeldahl Nitrogen 
(TKN) concentration to fit the measured air flow rate to the process. 
Other variables were calculated through typical influent ratios. The 
estimated daily flow weighted average error (normalised RMSE) was 
reported between 10 and 25 % for ammonium, TKN, orthophosphate, 
total phosphorus and filtered and total chemical oxygen demand (COD) 
for a full year of estimation for three WRRFs (note that not all the listed 
parameters were reported for all plants). Zorrilla et al. (2024) used a 
similar concept to estimate substrate characteristics for a (virtual) 
biogas plant using the Anaerobic Digestion Model No 1, although with 
much slower dynamics (daily or weekly averages) due to the slower 
processes of anaerobic digestion. Zorilla et al. could not accurately 
predict the complete influent characteristics, but they report that the 
results were sensitive to the variables they wanted to identify.

A benefit with the presented hybrid approach, compared to the other 
described categories, is that current, already available, high-frequency 
measurements can be utilised without the need to install new sensors 
at the influent (or through installing sensors downstream the influent at 
a more favourable location). However, an important choice must be 
made regarding which type of mathematical function that should be 
used to describe the diurnal influent variations during the optimisation 
period. Such functions have been presented in several studies. The 
previously mentioned Fourier series have been used by several authors 
with different types of models (Langergraber et al., 2008; Mannina et al., 
2011; Li and Vanrolleghem, 2022a; Alex, 2024). Another approach was 
used by Sitzenfrei et al. (2017), who used a combination of three normal 
distributions to describe the probability density function for water use in 
households over the course of a day. This concept was extended to four 
normal distributions by Wärff et al. (2020) to accurate predict nighttime 
water use. Other simple methods such as polynomials could also 
potentially be used to describe the variations, or the load value at each 
time step could be optimised directly. Both the number of function pa
rameters and the resulting shape of the output will affect the flexibility 
of the function to adapt to different influent profiles and the required 
optimisation time.

While the presented mathematical functions are good candidates for 
describing the influent load variations, the choice of which one to use 
impacts both the optimisation time and prediction accuracy (both vital 
components when used in an automated setting with digital twins). 
There is a lack of research and understanding of the impact of different 
functions on these metrics, which makes the method difficult to imple
ment in practice. Furthermore, the previous studies by Johnson et al. 
(2021) and Johnson et al. (2024) have focused on primarily predicting 
nitrogen variables (ammonium and TKN), then calculating other vari
ables such as phosphorus and COD through ratios to the predicted ni
trogen variable. Direct prediction of other variables, such as 
orthophosphate, has not yet been demonstrated in the literature. This is 
important for wider validation of the methodology, as phosphorus 
behave differently than nitrogen in WRRFs and are affected by both 
biological and chemical processes (which makes modelling chal
lenging). At the same time, the effluent requirements can be low, with 
new permits in Sweden often requiring annual average effluent con
centrations in the proximity of 0.20 mg P/L as total phosphorus. This 

C. Wärff et al.                                                                                                                                                                                                                                   Water Research 286 (2025) 124176 

2 



demands accurate influent data for model-based decision-making in 
digital twins.

In this study, we aim to address two research gaps for using a 
Category 4 hybrid model-based software (soft) sensor as part of WRRF 
influent generation: 1) Validate the methodology for direct prediction of 
orthophosphate, based on primary clarifier effluent measurements and a 
model of upstream processes. 2) Compare mathematical functions for 
describing the daily influent variations and evaluate them on predicted 
primary effluent concentration accuracy and optimisation time. We 
address these questions by implementing a soft sensor at the 
Öresundsverket WRRF, Helsingborg, Sweden, to find the function best 
suited for use in the soft sensor.

2. Material and methods

The method section is structured as follows. The first part (2.1) is 
dedicated to the question of validating the methodology for ortho
phosphate prediction, with details of the WRRF under study, data re
quirements and model structure, model construction and data collection 
and treatment. The second part (2.2) is dedicated to the question of 
comparing functions for describing the influent load variations, with 
description of mathematical function tested, the optimisation algorithm 
used and a description of evaluation criteria for comparing of the results.

2.1. Construction of a model-based optimisation

2.1.1. Implementation case study: Öresundsverket water resource recovery 
facility

The Öresundsverket water resource recovery facility in Helsingborg, 
Sweden, treats wastewater from approximately 180 000 person equiv
alents (with a mean daily flow rate of 54 000 m3/d during 2024) before 
it is discharged in the Öresund strait. The water train processes include 
grit chambers, wet weather detention basin, primary clarifiers, activated 
sludge process, secondary clarifiers, and sand filters for final polishing. 
The sludge train consists of gravity thickeners (separate for primary and 
secondary sludge), mesophilic anaerobic digestion and sludge dew
atering. The activated sludge process is operated with enhanced bio
logical phosphorus removal (EBPR), (occasional) dosing of ferric 
chloride for simultaneous precipitation of phosphorus, and pre- 
denitrification and nitrification. Ferric chloride is also dosed to the 
primary sludge before thickening. The influent contains low amounts of 
volatile fatty acids (VFA), so to produce such for the EBPR process, 
hydrolysis and fermentation of primary sludge is performed in the 
sludge pockets of the primary clarifiers. The sludge is then resuspended 
through a pump and settled again, while the VFA is flushed with the 
water to the activated sludge process. The primary clarifiers and the 
activated sludge process consist of four parallel trains with separate 
sludge settling systems. In each train, two primary clarifiers are oper
ating in parallel. Due to the process configuration, a substantial internal 
orthophosphate load is generated in the plant, (mainly) through the 
anaerobic digestion process and the subsequent sludge dewatering reject 
water that is led back to the inlet. Orthophosphate is also released 
through the hydrolysis process in the primary clarifiers. The ortho
phosphate concentration in the primary effluent is therefore consider
ably higher than in the influent.

2.1.2. Structure and data requirements for model-based optimisation
When constructing a local model over the primary clarifier for esti

mating the influent concentration, two input data streams are required: 
raw influent and the sum of internal load (from recycle streams such as 
sludge dewater reject). The internal streams can be either measured 
directly or estimated from a model (or a combination of both). To make 
the setup as readily available as possible, it is desirable to use as much 
real plant data as possible. This allows setting up such a model-based 
optimisation without the need of a plantwide model (PWM), i.e., a 
whole-plant model including both liquid and solids processes, for 

generating data for certain streams. After initial tests, however, it was 
concluded that although the sludge dewatering reject can contain most 
of the internal P load in dissolved form, other internal loads and pro
cesses (such as primary sludge hydrolysis) can still have an impact on 
the primary effluent orthophosphate concentration. Therefore, it was 
decided to use three influent sources for the model-based optimisation: 

1. Characterised raw influent concentrations and flow rate.
2. Sludge dewatering reject flow rate and orthophosphate 
concentration.
3. Model prediction of remaining internal load.

This means that a plantwide model initially calibrated with an esti
mated influent orthophosphate concentration is required. The combined 
output of the internal loads from this model can then be used as input 
data for the optimisation. If measurements of the sludge dewatering 
reject water flow rate and relevant concentrations are not available, 
although it often is at medium to large size plants in Sweden (on the 
contrary to other internal loads, which are usually not measured), model 
output of those can also be used.

A daily optimisation routine was chosen, where the influent ortho
phosphate load was optimised over 24 h at a time (between 
00.00–23.59). This allowed using several previously developed mathe
matical functions describing the shape of the diurnal variation and lines 
up with the time during which daily composite samples are often 
collected. The load was chosen as target variable rather than the con
centration, due to the effect of dilution events on the shape of the diurnal 
patterns. The temporal resolution was set to hourly values, although a 
higher resolution can be achieved through interpolation.

For model simulations, the Sumo simulation platform (version 
22.1.0, Dynamita, France) was chosen along with the Digital Twin 
toolkit. Data handling and optimisation simulations were run through 
Python (version 3.9.13).

2.1.3. Plantwide model construction
For the initial evaluation of the plant, a PWM was developed in 

Sumo. Influent wastewater characterization was performed according to 
the STOWA protocol (Roeleveld and van Loosdrecht, 2002) for raw and 
filtered (1.2 µm glass fiber filter) wastewater to determine influent 
fractions. Respirometry was used to determine the fraction of hetero
trophic biomass in the influent, according to the method by Wentzel 
et al. (1995). Dynamic daily profiles for influent load of total chemical 
oxygen demand (COD), dissolved COD and ammonium nitrogen were 
established from influent sensor data (WTW CarboVis 701 IQ TS and 
WTW AmmoLyt Plus SET/Comp). The model was calibrated and simu
lated with data from 2021 to 2022 to produce values on unmeasured 
internal loads.

2.1.4. Simplified model for optimisation
To increase simulation speed, a simplified model was constructed in 

Sumo, using the Sumo1 biokinetic model (Fig. 1). It includes the primary 
clarifier with a recycle flow for sludge resuspension, the processes up
stream the primary clarifier (grit chamber and detention basin) and 
inputs (raw influent, sludge dewatering reject and sum of remaining 
internal loads). The primary clarifier model was based on the Sumo 3- 
compartment model but modified so that no elutriation flow (which is 
included in the original model to account for VFA washout from the 
sludge blanket) occurs. Instead, a pumped flow for resuspending sludge 
to the inlet was built into the model through pumping from the sludge 
blanket to the inlet. The clear liquid zone was modified to use a plug- 
flow reactor unit instead of a CSTR, allowing the user to decide on the 
number of tanks in series to use to model the clear water zone. Although 
this allows for describing more complex hydraulic behaviour, in the end 
the number of tanks in series was chosen as one (equal to a single CSTR) 
as this was deemed to produce the best results for this application. This 
primary clarifier model was coded as a complex unit using the 

C. Wärff et al.                                                                                                                                                                                                                                   Water Research 286 (2025) 124176 

3 



SumoSlang language.

2.1.5. Dewatering reject flow rate estimation
The sludge dewatering reject water flow rate is not measured directly 

at the plant. The sludge flow rate to the dewatering equipment and the 
measured weight of the dewatered sludge is, however, measured. Based 
on this, the dewatering reject flow rate could be estimated based on a 